UN38.3 {5 flf 2
UN38.3 Test Summary

NARINDEN

811900000458642

4715 B Company information

/J~ SEATHE AL AT IR A 1) Dongguan Amperex Technology Limited
A ASETT R TR Dl XG5 1 bd UAE % 1Y) No. T West Industrial

?22‘34'&.&‘.1\'/‘, Road. SongShan Lake High Tech Industrial Development Zone, Dongguan City.,
Consignor Guangdong Province, P.R. China
0769-88989940 zhoujie(@atlbattery.com www.atlbattery.com
IR BrIEIR R AT IR 2wl Ningde Amperex Technology Limited
o A f;’f BT RS AT ORI HORNHERS 1% No. 1 Xin Gang Road, Zhang Wan Town, Jiao
Manufacturer Cheng District, Ningde City, FuJian Province352106, P.R.Chi
0593-2582479 mingx(@atlbattery.com www.atlbattery.com
}J'i FEHHE S Hﬂﬂ i3/ | Dongguan Amperex Technology Limited
S B B AR E TN LGB B P T ARG Tl T 7E#% | 5 No. 1 West Industrial
M BERAT Road. SongShan Lake High Tech Industrial Development Zone. Dongguan City,
Test lab Guangdong Province, P.R. China
0769-88989940 zhoujie@atlbattery.com www.atlbattery.com
E’éﬁ‘(@.fg K. Battery information
K P i
B attery /
g #lE T Li-ion battery Brand
e S 4y A A
=3 N ARTON =32 37
Type K240 Original tested type ik
FRFRHLE(V) 13 ZR/REE 3380/3600mAh(min/typ)
Nominal voltage ) Capacity/energy 12.8/13.7Wh(min/typ)
" nf A HVRR S T e 9
o Rulmgmble Li-ion single cell . /
Description - S Li content
battery -
itk (kg) , 4T HREOARLHR AL 5E Silvery
0.0493 .
Mass Appearance plastic film shell
Jﬁﬂn,w Test information
TSR 15 g - AR F0
-UN- 012 2018-10-11
Original test report No. Bl R Date of test report

AR 7
Test standard

IRATE Ok T el Seamiaffm i b ikge mbsiE =
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